Nelson Regional Sewerage Business Unit

R

WASTEWATER ASSET MANAGEMENT PLAN 2014

ANTHUS]

August 2014 Asset Management Plan Framework Page 1 of 149




SECTION 1: AMP FRAMEWORK

ASSET MANAGEMENT PLAN FRAMEWORK

Section 1

Section 2

Section 3
1

Section 4

Layout of the Wastewater Asset Management Plan (AMP)
Executive Summary
Plan Details

Introduction: sets out the philosophy for the ongoing operation and
development of the NRSBU and the scope of the plan.

Levels of Service: outlines goals of the NRSBU in providing the
recommended levels of service that the NRSBU wish to achieve.
Assess the current levels of service and actions required to achieve
the recommended levels.

Future Demand: outlines existing demand, demand forecasts,
[...]
to the combined effects of stormwater infiltration and the seasonal nature of
industrial food processing activities.

Page 90 of 149 Section 3 - Lifecycle Management Plans August 2014



Wastewater Asset Management Plan

The municipal inputs are characterised by high wet weather flows. These peak
wet weather flows govern the sizing of the pump stations and rising mains of the
NRSBU. An indication of flows received from the five contributors is detailed in
Figure 5.1 below and shows the effects of peak flows during winter from NCC and
TDC.

Figure 5.1: 2005 - 2014 Daily Average Flows

Average Daily Inflow

200000 e e
18000.0
16000.0
> 14000.0
S 12000.0
& 10000.0
8000.0
6000.0
4000.0
2000.0
0.0

m?3 pe

l_ e
The daily average BOD, COD, SS, TN and TP (As depicted in Figures 5.2.1
through 5.2.5) at the inlet is indicative of the success of demand management
policies in place. Incentives in the Disposal of Tradewaste Agreements continue
to present opportunities for industrial contributors to improve effluent quality. All
inlet loads, other than flows, have trended downward since the signing of
Disposal of Tradewaste Agreements in 2007.

Figure 5.2.1: 2005 - 2014 Daily Average Flows

Daily Average BOD at Inlet

9000.0 — —_ - 600.0
8000.0 c
[}
| 57000.0 - 500.0 2
| £ 6000.0 <~ 400.0
8 5000.0 s
§ 4000.0 300.0 2
o 3000.0 200.0 §
© 2000.0 Q
1000.0 % 1000 o
0.0 0.0
O 0 A & O .0 N D LK
P LS PO NN A
DA A AT DT AT AT ADTAD
i BOD kg per day ==—BOD mg/I

August 2014 Section 3 - Lifecycle Management Plans Page 91 of 149




Wastewater Asset Management Plan

Figure 5.2.2: 2005 - 2014 Daily Average Flows

' Suspended Solids at Inlet

| 12000.0 — - 800.0 ‘
- 700.0 €
10000.0
E ! 600.0'% |
‘ S 8000.0 5000 8
2 6000.0 4000 §
2 300.0 £
. X 4000.0 - 8
0 : 200.0;
2000.0 1 100.0 2
0.0 0.0 ‘
i
| |
| @ SS kg per day =SS mg/|
Figure 5.2.3: 2005 - 2014 Daily Average Flows
\ Daily Average COD at Inlet
| 25000.0 — - = 1600.0 ‘
1400.0 §
> —
g 20000.0 1200.0 % ‘
@ 15000.0 - 1000.0 £
a - 800.0 Y
o c
2 10000.0 - 6000 5 |
3 400.0 @
O 5000.0 O a
© 200.0 8
‘ 0.0 0.0

mmm COD kg per day Inflow  =——=COD mg/I

Page 92 of 149 Section 3 - Lifecycle Management Plans August 2014



Wastewater Asset Management Plan

Figure 5.4: 2005 - 2014 Daily Average Flows

‘ Total Nitrogen at inlet

10000 —— 700
900.0 Y :

‘ > 800.0 0.0 §
3 700.0 500
5 600.0 - 40.0 £
2 500.0 . 0
2 400.0 300 g

 z 3000 20.0

.+ 2000 10.0 &

14.0
- 12.0
- 10.0
- 8.0
6.0
4.0
2.0
0.0

ation

TP concentr

TP kg per day ===TP mg/|

August 2014 Section 3 - Lifecycle Management Plans Page 93 of 149




= Wastewater Asset Management Plan

Wastewater Treatment Process and Flows
The treatment plant process is shown schematically in Figure 5.3.1 with the
essential treatment plant components detailed below:

Table 5.3: Treatment Plant Units Flow Capacities Details

Unit Operation Flow Capacities

Inlet works 1508 I/s (estimated)

Grit removal 800 i/s estimated)

Primary Clarifier 530 I/s (demonstrated)

Aeration basin 300 I/s (demonstrated)

Clarifier 425 |/s (dependant on aeration basin performance)

Outfall Greater than 25,000 m3/day (demonstrated)

ATAD 7,200kg/day (demonstrated) -
Overall Plant capacity 2 day 1508 I/s ~30,000 m3/day B
peak

The information in the table above is from the Bell Island Wastewater Treatment
Plant Treatment Capacity and Commissioning Report, July 2011.

Page 94 of 149 Section 3 - Lifecycle Management Plans August 2014



a2

g

Wastewater Asset Management Plan

Figure 5.3.1: NRSBU Wastewater Treatment Process and Flows - Schematic

Flow 150815 Flow 80015 Flow 53015 Flow 30015
COD | 35.000kgiay COD  35.000Kg/day COD | 35.000ka/day COD 19 868kg/doy
1SS 7.150kg/day TSS  11.000kg/day TS5  11.000kg/doy TSS  9477kplday [TRERCEPT I
- \ Flow 800 I
Influent B Primary can 7:’.0050k4yday
I Clarifier TSS Na
=
Screen e
Oxidation
ponds
Flow | 720Us Flow 27005 Flow | 2301k Flow 120U Fi
COD | NiAkgiay COD N/ kgday COD  N/A kghday 1SS | 3085kgHoy
TSS™ Niakgiday TSS | NIA kiday TSS  NA kgiday
@
3
s
&
&
e, H Facultat
2 low Flow acultative
" f
g b I Spitter * Spiitter Oxidation - | ;:":’:"
= ci19 c3 ponds Ll
g F2 L w
A £
-fl— | 7o Disposal
acuatve [ahiraffon
Oxidation Ponds
ponds M2
F3 Sprav irngation
{Rane kngation)
z3
! 58
’ "3
= D
-4 To Disposal Flow  156m7Kday Flow 16mKday
< —— P T5$ 7 150hoiay 1SS 12.500kgiy g
®0m!allwmo
Chul |
Flow | 1,250m 15
Flow 25,000 m*/day
ek
= -
Flow | 60m¥day
TS 3k
Sludge Transported by truck
Neison WANTP | 1o Sludge holding tanks To Rabbit Island
Flow 160migay |
TSS 7 700kg/day |
I _________ J

August 2014 Section 3 - Lifecycle Management Plans Page 95 of 149




Wastewater Asset Management Plan

Treatment Facilities - Performance and Condition
The following table details the performance indicated in the Bell Island
Wastewater Treatment Plant Treatment Capacity and Commissioning Report of
July 2011.

Table 5.4: Treatment Facilities — Performance and Condition

Performance Comment

Install Date

Condition

Inlet area & Facili

screening

The system functions essentially as designed. The inlet screens are not sized to screen the
total inflow received during heavy rainfall events. The milliscreen is designed to screen
710l/s and with the pipeline and pump station upgrade completed in 2012 this capacity is
now exceeded. Best practice requires the installation of a second milliscreen to work in
parallel with this screen in a Duty/Assist/Standby arrangement.

2008-
2010

Good

Primary
clarifier

The primary clarifier removes a significant amount of the suspended solids from the influent
wastewater, with the suspended solids leaving the primary clarifier being reduced to
generally slightly below 200 mg/l, whereas the concentration of the material entering the
system is generally above 500 mg/l. (Effectiveness: 35% COD removal and 65% SS
removal)

2008-
2010

Very Good

Aeration Basin

At full aeration, the aeration basin has a capacity of around 7,950 kg/day BOD.

Practical experience gained since the 2013/2016 operation and maintenance contract was
let has indicated that the use of the activated sludge area can be reduced significantly
without compromising the performance of the treatment plant. Trials have demonstrated
that the load to the aeration basin must be reduced significantly to ensure optimal pond
loading. The capacity of the system is sufficient for current needs. While the aerators
require constant maintenance to keep them in service, operational monitoring has shown
that there is redundancy built into the system when the aeration basin operation is
integrated with the primary clarifier and all components are operational.

2003

|

Good

Clarifier

Design guidelines suggest that the usual peak TSS load allowed should not be more than
8,350 kg/hr. In the case of peak flow conditions, the peak load can reach 9,153 kg/hr, but
this normally only occurs for a short period. At present during average flow periods the
solids loading is around 3,000 to 4,000 kg/hr, and occasionally increases to 5,000 kg/hr
depending on the aeration basin operation.

1996

Good

ATAD

Operational monitoring has demonstrated that the current sludge load can be
accommodated through any two of the three ATAD trains without compromising the quality
of biosolids produced. The integration of the heat exchanger into the sludge treatment
process is expected to create further capacity in the system.

1996

Good

Ponds

The algal and other pond parameter monitoring has shown that the ponds are resilient.
Sound pond management will continue to prevent the ponds from deteriorating to a state
of malodour generation or other consent compliance violation. Operational observations
suggest that the ponds are generally under loaded and have significant capacity to treat
additional load. Further improvement in pond management has the potential to improve
the quality of effluent. Sludge surveys carried out over the last few years have indicated
that the build up of sludge is moderate and that an integrated sludge removal process
could provide beneficial outcomes for the NRSBU in maintaining the hydraulic capacity of
the ponds at more desirable levels. The results from sludge surveys suggest that
desludging of ponds will be required within the next four to six years.

1982

2001

Good

Outfall

The consent conditions limit the discharge flow and load to the estuary in both quantity and
time of discharge.

The integration of the outfall pump has improved the management of the ponds
significantly. The evaluation of high flow events has demonstrated enhanced flexibility in
managing pond levels.

1982

2001

Good

Page 96 of 149 Section 3 - Financial August 2014



Wastewater Asset Management Plan e

Inlet Chamber System and Screen

The Inlet Chamber System and Screen was commissioned in 2010. Functionally,
the new inlet works will accept up to 1,508 I/s into the system and then pass this
through the screens and then to the grit removal system. A flow splitter is used
so all flows under 800 I/s pass to the grit chamber, while flows over 800 I/s pass
directly to facultative pond F1.

Primary Clarifier

The primary clarifier commissioned in 2010 has demonstrated capacity to remove
TSS (65% - demonstrated), BOD (>30% estimated) and COD (>35% -
demonstrated) prior to further treatment of the wastewater in the aeration basin.

The primary settiement process is used to remove sufficient of these contaminant
loads so that the downstream liquid processing units can operate within their
design load capacities. The primary clarifier system is designed to accept 530 I/s
from the grit removal system, the remainder (up to 270 I/s) bypassing around the
primary clarifier and aeration basin directly to chamber C3 for distribution to the
facultative ponds F1, F2 and F3.

Gravity Belt Thickener

The plant is running without the thickener operating, as the primary sludge
concentration is sufficiently concentrated that it can be fed to the ATAD system
without additional thickening.

Clarifier
The clarifier was added to the process in 1996 with the aim of reducing the solids
and BOD load on the oxidation ponds.

The clarifier removes the settleable solids from the wastewater. The waste
activated sludge is pumped to the Dissolved Air Flotation System (DAF) before
being pumped to the digesters. Effluent from the top of the clarifier is decanted
into the facultative ponds.

Dissolved Air Flotation System (DAF)

In 2005 the DAF process was added as a gravity separation system that uses air
bubbles in the wastewater holding tank to help float insoluble materials to the
surface, so they can be removed. The matter that is in suspension is removed by
dosing with polyelectrolytes. The resulting flocculants cause these materials to
join together in clusters that are lighter than water and therefore float. The
secondary sludge is then pumped to the sludge storage tank before being fed into
the sludge treatment tanks.

A_ugust 2014 Section 3 - Financial Page 97 of 149



“:’C:‘fm .I'|
e \QE&
N2

Wastewater Asset Management Plan

Autothermal Thermophilic Aerobic Digestion (ATAD)
The ATAD process, added in 1996, uses heat released by microbial activity to

achieve and sustain minimum operating temperatures of between 35°C and 70°C
to digest the sludge.

The resultant “biosolids” are transferred to a storage tank before being pumped
across the Waimea Inlet to holding tanks on Rabbit Island. Tankers transport
biosolids to the forest where it is sprayed under the trees as fertiliser.

Figure 5.3 below details the volume of biosolids that was produced from the
ATADs over the three year period from July 2011/12. The peak monthly
production in May 2014 was achieved while B-train was off line for refurbishment
without the integration of the Heat Exchanger. This did not compromise the
quality of the biosolids sprayed on the forests. It is therefore apparent that the
ATADs have significant redundant capacity and that further work is required to
optimise the treatment of sludge at Bell Island.

Figure 5.3: Biosolids Contract Lump Sum Cap

Biosolids Contract Lump Sum Cap
4,500 — — - - -
4,000 - — — — ==
3,500 <
3,000
2,500
2,000
1,500
1,000
500

Jul Aug Sep Oct Nov Dec Jan Feb Mar Apr May Jun

m3 Biosolids Produced per Month

mm13/14 —12/13 ~——11/12 ——Month Avg

The ATAD plant was refurbished in 2004-05 and included replacement of the roofs
for the B and C trains and the refurbishment of the walls. Similar roofs were
installed on the A-train tanks in 2013. The internal walls of the A and B train
tanks were refurbished in 2013 and 2014 respectively. The condition assessment
of the internal walls in the A and B trains demonstrated that the walls continue to
be structurally sound. The surface coatings used to treat both sets of tanks are
expected to extend the useful life of the tanks beyond 10 years. Similar coatings
will be applied to the remaining tanks (C-train) during 2014/15.

Facultative Oxidation Ponds (FOPs)

Effluent from the clarifiers is split between the three 10ha FOPs. Bacteria and
nutrients in the waste promote vigorous growth of algae. During the day, near
the surface, the algae generate oxygen by photosynthesis, further stabilising the

wastes. The remaining solids settle to the bottom of the ponds and are treated
by anaerobic processes.

Maturation Ponds
The two 10ha maturation ponds, in series, complete the stabilisation process and

reduce bacteria numbers. They also provide storage capacity for intermittent
release of the effluent.

Page 98 of 149 Section 3 - Financial August 2014



-
N~

Wastewater Asset Management Plan

Outfall to Waimea Inlet

After an average retention time of no less than 30 days, the treated wastewater
is discharged through a gravity or pumped outfall, into the waters of the Waimea
Inlet, on the first three hours of outgoing tides.

5.2.5 Biosolids Application Facility

Total afforested area available for biosolids disposal is approximately 750ha. The
land is owned by TDC and a licence to dispose of biosolids is held by NRSBU.
Biosolids are pumped to Rabbit Island and stored in holding tanks. Biosolids are
subsequently transported by trucks to the appropriate forestry block and then
discharged via a travelling spray irrigator.

Biosolid application rates:

Following harvest and completion of replanting biosolids application can resume
at an average rate of no more than 150 kilograms of nitrogen per hectare per
year, calculated using a three year rolling average, and no single discharge
exceeding 450 kilograms per hectare per year until the trees are 12 years in age.
From this point until harvest the average maximum rate of discharge is reduced
to 100 kilograms of nitrogen per year (calculated using a three year rolling
average, and no single application being greater than 300 kilograms).

Figure 5.4 below details the daily nitrogen application and indicates that the rate
of application is well within the capacity of the Bell and Rabbit Island forests to
receive biosolids. (Capacity = 258 kg per day.)

Figure 5.4: Biosolids Daily Nitrogen Application

Daily application of nitrogen as
percentage of capacity

100% u
80%

60%

40%
~ il
o 111 ] |

(]
NP O S DAV P> O . A DO O N> AV D WO
S PP P LTS EF S P W W
B A R O O A AN RN

Long-Term Research Trial

A long-term research trial was established in 1997 to investigate the
sustainability of the biosolids application. Biosolids were applied to the trial site
(Rabbit Island) in 1997, 2000, 2003, 2006, 2009 and 2012 at three application
rates: 0 (control), 300 (standard, equivalent to 100 kg Nitrogen/ha/year over 3
years, used in the full scale operation) and 600 kg Nitrogen/ha/year (high). Tree
growth response and nutrition were measured along with a number of other
environmental variables such as soil and groundwater quality. The biosolids
application significantly increased tree growth since the trial was established.

August 2014 Section 3 - Financial Page 99 of 149



The economic conclusions are that repeated application of biosolids to a Pinus
Radiata plantation growing on low fertility sandy soil on Rabbit Island have